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SUMMARY
The reconstituted or step-family is
becoming more prevalent. The physician
who cares for families should be acquainted
with the different aspects of such family
structure and family functioning. This will
enable professionals to better understand
and assist their patients, by anticipating the
different stresses related to the new family
formation, and supporting their adaptation.
(Can Fam Physician 1981; 27:1803-1807).
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TN CANADA, three main forms of
Ifamily structure prevail. They are
the intact nuclear family, the single
parent family and the reconstituted
family, often called the blended or
step-family. For the purpose of this ar-
ticle, a reconstituted family is defined
as a family in which at least one of the
partners is acting as a step-parent. This
definition includes families with or
without custody of children as well as
unmarried parents living in longterm
couple relationships.

At the turn of the century, reconsti-
tuted families were mainly the result of
remarriage after the death of a spouse,
hence the expression step-families
from the Old English prefix "steop",
meaning bereaved or orphaned.1 More

recently, divorce gives rise to an en-
larging proportion of reconstituted
families: in 1979 there were approxi-
mately 59,000 divorces in Canada and
of these, close to 15,000 occurred in
Quebec.2 This growth in the divorce
rate, combined with a progressive de-
crease in age at divorce has resulted in
the involvement of more and more
children. 3-4 In 1975, remarriage ac-
counted for 18.8% of marriages in Al-
berta, 23.6% in British Columbia, and
17.1% in Ontario.5 Currently, at least
one marriage in five has one pre-
viously married spouse, and one child
in ten under age 18 (a total of 760,000)
lives in a second-marriage family.6 In
the United States, the 1977 statistics
estimated that 13% of families were
reconstituted and 15% were single-
parent.7 Because of the number of
common-law relationships not in-
cluded in the census data, these statis-
tics are clearly a gross underestimate
of the actual number of reconstituted
families. This omission has been recti-
fied, however, and the 1981 census
will provide a more accurate assess-
ment of the number of such families.

Most of the popular literature about
parenting and parent effectiveness is
currently directed towards the natural

family. Fairy tale literature abounds in
myths about bad step-mothers or
'maratres' who are never as good as
natural mothers. Most cultural norms
are also aimed at the natural family.7
Children can be worried about know-
ing which set of parents they are sup-
posed to invite to their graduation,
what they should call this new man
their mother is living with, and how
they are going to introduce him to their
friends. When filling out forms, the
new step-parent may not know
whether to write his or her name under
'father' or 'mother' or leave it all to
the natural parent. All these subtle but
powerful messages often put the step-
parent in a relatively isolated position.
The family practitioner is often in

the ideal position of having seen the
progression of a family from the sepa-
ration caused by divorce or the death
of one of the spouses, through the sin-
gle parent phase to the reconstituted
family state following remarriage or
common law arrangements. Such fam-
ilies often turn to the family physician
as a source of support during the dif-
ferent stages of their adaptation. The
family physician must therefore under-
stand the different stresses inherent in
the structural and functional elements
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of such reconstituted families so that
he or she may be able to provide anti-
cipatory guidance, counselling or re-
ferral when needed.

Research
Despite the paucity of research data

on reconstituted families, Visher and
Visher summarize such results as are
available in the following terms:7

1. There appears to be a positive
correlation between socio-economic
status and step-family success. 8-10 The
higher the socioeconomic bracket, the
more positive step-family interaction
and functional characteristics were
found.

2. Studies of adults indicate that in-
dividuals growing up in step-father
families do not differ according to
measurements of social functioning
from individuals growing up in nuclear
families. 11

3. Step-mother/step-child relation-
ships are more tentative and difficult
than step-father/step-child relation-
ships. 12

4. Step-sibling relationships are
relatively good, especially when there
is a half-sibling to join the two groups
together. 12

5. Step-families experience more
psychological stress than do intact
families. 13

6. Step-mothers have difficulties
with the negative step-mother image.7

Visher concludes that research on
step-families is plagued by methodo-
logical flaws and there is a need for
more logical studies to assess the ten-
sions, the strivings and failings, and
the joys and successes of step-fami-
lies. Research on the impact of di-
vorce, single parent status and death of
one spouse is also very relevant to re-
search on step-families, because these
past experiences are part of the adapta-
tion that men and women carry with
them to their new family experiences.

During periods of stresses, patients
tend to consult their physician for vari-
ous ailments. 14-15 It is therefore impor-
tant for the family doctor dealing with
reconstituted families to understand
the various aspects of family structure
and their influence on the functioning
of the reconstituted family. Such un-
derstanding will enable the clinician to
help a new family in formation to an-
ticipate and prevent the potential pit-
falls associated with their new en-
deavor. It will also enable the

physician to put the clinical problem
(psychosomatic illnesses, behavior
problems, depression, etc.) in its
proper perspective since it could be the
result of, or be influenced by, the
stresses of step-family formation.

Reconstituted Family
Structure

In a nuclear family, the structure is a
spouse sub-system, a parent sub-sys-
tem, and a sibling sub-system.16 Each
of these sub-systems is limited by a
boundary indicating that groups of in-
dividuals are members of a family sys-
tem distinct from other families or in-
laws in their community. These
boundaries can be clear, enmeshed or
rigid. 16 Clear boundaries indicate that
although the family will accept a cer-
tain amount of influence from outside
it will retain its own independence.
Enmeshed boundaries indicate a lack
of distinctive identity in the family that
allows large numbers of intrusions
from outside (in-laws, service sys-
tems). The family with rigid bounda-
ries will not allow any outside influ-
ence and functions as a closed
system.
The structure of the step-family is

often very ambiguous. There is often
disagreement as to who belongs to
which family and whether it includes
the children of this one versus the
other one or both. The reconstituted
family is clearly not a classic nuclear
family and is almost always a much
more complex structure. It can include
up to six sets of grandparents, four sets
of parents, an unlimited number of
step-siblings, and at least two house-
holds. The step-parents have no legal
relation to the step-children, so they
have functional responsibility but no
legal power. Messenger13 describes
such families as having "permeable
boundaries" that are different from the
clear boundaries found in the nuclear
family. Permeable boundaries may in-
crease the susceptibility to conflict
with the previous marriage relation-
ship.

Vischer has summarized the poten-
tial problem areas resulting from the
structural arrangements of the recon-
stituted family7 as follows:

1. The presence of a biological
parent outside the reconstituted family
and of a same sex adult within the
household commonly give rise to
power struggles where the children are
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caught as the victims in between the
two households. Such power struggles
tend to increase when one of the two
ex-spouses remarries. Room has to be
made for a new set of values or percep-
tions on child rearing, for example.

2. Most children hold membership
in two households, which gives rise to
conflicts between the visitors and the
members of the family. Lack of clear
role definition and conflicts of loyalty
are usually noted.

3. The role of the step-parent is ill-
defined. When ex-spouses are in-
volved, their roles are not clearly de-
fined in relation to outside institutions
like health services, schools, etc.

4. The fact that reconstituted fami-
lies come together from at least two
previous historical backgrounds accen-
tuates the need for tolerance of dif-
ferences.

5. Step-relationships are new and
untested, not given as they are in intact
families.

6. The children in step-families
have at least one extra set of grand-
parents. Grandparents' acceptance of
step-children and of the new spouse is
very important. Coalitions can be
formed, that undermine the child-rear-
ing efforts of the blended family.

7. The final important characteris-
tic concerns financial arrangements. If
conflicts over money or alimony ex-
isted before the new marriage, they
can easily be intensified. New mar-
riages frequently upset a delicate bal-
ance, and alimony is well recognized
as a fighting ground for couples who
separate.

These structural characteristics rep-
resent potential pitfalls in the forma-
tion of reconstituted families. One
cannot consider the step-family as a
nuclear family; flexibility and good
communication are major factors in
the harmonious functioning of such
families.
Functioning of the
Reconstituted Family
The main function of the family is to

integrate internal and external re-
sources to foster the biopsychosocial
growth of each of its members. Lewis
in his book No Single Thread stresses
the importance of couple cohesiveness
as a main characteristic of healthy
families.17 For the reconstituted fam-
ily this is even more important, since it
will have to adapt immediately to a
large number of events. The new
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partners have to think of recoupling,
parenting, dealing with ex-spouses
when present, and new sets of in-laws.
One could almost double, in a very
short period, the number of adapta-
tions that the reconstituted family has
to undergo during the course of its de-
velopment in comparison with a nu-
clear family.
Common outside pressures are mov-

ing into the neighborhood of one
partner (most frequently the hus-
band's), the attitudes of in-laws to the
new marriage, the phase of puzzled
neighbors when children and parents
have different names, and the im-
balance of power and responsibility
between the custodian and the visitor.
Not only do couples who remarry have
to learn about the interactional style
each has acquired from his or her fam-
ily of origin, but also the carry-over
from previous marital arrangements of
at least one of the two members. Even
within the family, the spouse who does
not have children may feel excluded in
some areas by the bonds already estab-
lished between the partner and his or
her children.
The relationship with the ex-spouse

can generate a certain amount of stress
on the new family in formation: a lack
of clarity as to what should be dis-
cussed with the ex-spouse, as well as
when and where, may have a variety
of effects on the reconstituted family.
Spouses recovering from a divorce
may, for instance, react more sensi-
tively to their new spouses' behavior.

Parenting presents some unusual
challenges in reconstituted families.
Since the number of involved parents
can be as many as four, coordination
and consistency of disciplining and of
vocational expectations require a con-
siderable expenditure of time and ef-
fort.

Parent-Child Relationship
Formation of a reconstituted family

necessitates a whole process of negoti-
ation, including an appraisal of the
value of previous family arrangements
in relation to those that the new family
will attempt to create. When two
households merge, previous functions,
such as who takes care of the dog and
who puts out the garbage, have to be
renegotiated. Each group of children
spends much time keeping track of
"who is who's favorite?" The new
parent cannot expect instant bonding
from the children. He or she has to

allow the children needed " space" to
relate with their biological parents.

Studies on divorce'8-23 have shown
that a good relationship with both sets
of parents after divorce correlates with
a much better outcome for the chil-
dren. For some children, the remar-
riage represents the end of a reconcili-
ation dream; the new family may
appear tenuous and the risks of estab-
lishing a relationship with the new
parent will be under constant test.
Children are often the main link be-
tween the ex-spouse and the new fam-
ily. They must not become the mes-
sage carriers; parenting discussions
must occur between the adults rather
than through the children. This unduly
powerful position is often uncomfort-
able for children and is not conducive
to their optimal development, particu-
larly because children often feel a con-
flict of loyalty between the two sets of
parents even without this added bur-
den.

Duberman's research indicates that
step-mothers and step-daughters have
more difficulties than step-fathers and
step-sons and that the most difficult re-
lationship is between step-mothers and
adolescent step-daughters.12

Sibling Relationships
When two families merge, the age

order of children may be changed so
that a younger or older child could
suddenly become the middle child.
Rooms may have to reallocated, and a
difference in status between the resi-
dent and the visiting children may be-
come apparent. Chores and tasks may
have to be renegotiated. When adoles-
cents are involved, sexuality is more
of an issue. Adolescents put together
in the same household may be at-
tracted to each other, or may be made
uncomfortable at times by the in-
creased sexual activity of the newly-
wed parents.

There are, then, a number of diffi-
cult areas in adaptation, emphasizing
the great need for flexibility and effec-
tive communication in the formation
of a reconstituted family. The family
physician has a very important func-
tion in assisting the reconstituted fam-
ily. He or she is often the one constant
figure who has followed a family
through its disintegration, its single
parent phase and its reconstitution. In
working with a reconstituted family,
the physician must be aware, not only
of his or her own values and attitudes
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towards divorce and remarriage, but
also of his or her previous alliance and
with one of the ex-spouses. These atti-
tudes may color the physician's judge-
ment and may interfere with his or her
ability to be helpful to the new fam-
ily.
Many communities do not provide

adequate support for step-families.
The family doctor may then become a
front-line provider to whom the family
will turn for help. His or her role is
that of providing anticipatory guidance
to the family in formation, counselling
or facilitation to help the family solve
current transitional problems, or refer-
ral to mental health workers when the
family's lack of adaptive capacity pre-
vents it from making necessary and ap-
propriate changes.

Anticipatory Guidance
Reconstituted families are unusually

willing, during the process of their for-
mation, to discuss any question that is
relevant to the success of their new
union. The family physician is in a pri-
vileged position which allows him or
her to offer the new couple the oppor-
tunity to sit down and review any
questions they may have on parenting,
relationships with ex-spouses and
grandparents, and reactions of children
to new members of the family, etc. By
reviewing the various aspects of the
new family structure and the func-
tional adaptations required, the family
and the physician can jointly anticipate
and prevent some of the difficulties
that commonly occur during the for-
mation of the reconstituted family.
The doctor should stress the impor-
tance of the roles to be played by each
of the parental figures in bringing
about a successful transition. In so
doing, the physician will cover any
areas pertinent to their life as a new
couple or as new parents.

Couple
1. How much time have you sche-

duled for yourselves, as a couple? The
parental figures in reconstituted fami-
lies are suddenly confronted with a
large number of responsibilities to
children and to community; it is easy
for them to be left without the couple
time that is essential to their longterm
bonding.

2. How have your previous experi-
ences changed your perspectives on
this marriage? This question may
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allow the couple to deal with some of
the fears they may have about repeat-
ing previous patterns; mothers who
have come through a single parent
phase may have increased their activi-
ties during the process and may not
wish to return to a more traditional role
assignment.

Parenting
1. How are the children reacting to

the new marriage? This question may
provide the opportunity to discuss
some of the fears the parents may have
about the effect remarriage might have
on their children. Children will react
differently according to their own
stage of development. For example,
school age children or preschoolers
may resent the new marriage, since it
terminates their fantasies of a reunion;
an adolescent who may have enjoyed a
more adult status during the single
parent phase may resent becoming one
of the children again. An attitude of
not rushing or pushing and of provid-
ing ample time for the children to de-
velop their relationship with the new
parent is usually more conducive to a
successful transition. By not making
too many demands on the children for
affection, the new parents will allevi-
ate the loyalty problems some children
may have about biological parents and
the step-family.

2. How are you planning to work
out the sharing of child-rearing respon-
sibilities? This broad area covers ev-
erything from disciplining to flexibil-
ity in adapting to a difference of values
and approaches to child-rearing. The
biological parent may often assume
disciplining responsibility at the begin-
ning, followed by a progressive
transfer to a shared responsibility with
the step-parent as his or her relation-
ship with the child becomes consoli-
dated. Step-parents should, neverthe-
less, be aware of the playmate trap that
may have developed during the court-
ing phase of their relationship. The
support of the biological spouse will
help the step-parent to feel comfort-
able in establishing his or her role as a
parent.

3. What plans have been made for
the necessary contacts and relation-
ships with an ex-spouse? This allows
the couple to examine their attitudes,
flexibility and comfort in dealing with
such things as visiting and financial ar-
rangements with the other biological

parents. The more courteous and flex-
ible the visiting arrangements, the
more the children will be able to ben-
efit from contact with the different
adults involved. The parenting rela-
tionship within and between the fami-
lies must remain at the parental level,
so that the children are not ensnared as
message carriers between the fami-
lies.

Facilitation
Although anticipatory guidance is

preferable as a form of prevention, pa-
tients more commonly present them-
selves when a specific problem arises.
When the family physician is aware
that his patient is part of a family in
transition, he should elicit data perti-
nent to the different stresses generated
by the transition. Whether one deals
with the symptoms of one of the
spouses or a behavior problem with
one of the children, seeing the couple
will allow a better grasp and under-
standing of the problem.
We have found that telling each pa-

tient how much importance we attach
to the family as a unit in our practice
facilitates their acceptance of the ben-
efits to be derived from participating in
such meetings. Even in dealing with
the problems of a child, we find an in-
terview with the couple very advanta-
geous. During such an interview, the
different points mentioned under anti-
cipatory guidance are reviewed in
order tq give the clinician a better un-
derstanding of the specific structure
and functioning of this particular re-
constituted family. Couples welcome
these discussions when they realize
that their concerns are not at all un-
common to families in their situation.
Under these circumstances the family
physician's role is that of a facilitator
in the transitional process.

Referral
Finally, there are situations where

the family system does not have the
flexibility required to adapt to un-
avoidable changes. Biological parents
and children may be so close as to ex-
clude the new step-parents; children
can be caught between the two fami-
lies as message carriers when there is
virtually no other channel of commun-
ication, and situations may develop
where the family cannot adopt simple
suggestions, or the problem is of such
long duration (over six months) that
the family doctor should enlist the help

of a mental health worker. We prefer
to use consultants with a family orien-
tation. Even if the consultant may need
to spend more time with different
members of the family, his or her com-
petence with the overall family system
will be more efficient in the long run.
Ex-spouses may need to be seen to-
gether in order to clarify various issues
of visiting and child-rearing. Occa-
sionally both families may need to be
seen together to point out to the chil-
dren that they need not be involved
with adult matters. The physician's
main contribution in such situations is
his or her ability to clarify the problem
for the family and to negotiate such in-
terventions as may be necessary. If the
physician is to play as constructive a
role as possible, he or she must
transfer the trust that the family will
have developed in him to the consul-
tant.

The family physician may wish to
use other resources in the community
in his or her efforts to help a reconsti-
tuted family through any formative
difficulties. Support groups or couples
of reconstituted families are one of
these resources. Such groups are often
available through community agencies
like the YMCA or social service agen-
cies. The physician can also provide a
list of relevant books or other helpful
literature for step-families. The book
by Visher and Visher is an excellent
reference work for both professionals
and step-families.7

Conclusion
Major changes are occurring in the

structure of the Canadian family. Step-
families are becoming more prevalent'.
Step-family formation presents a chal-
lenge to the creativity of couples who
embark on it. The physician who cares
for families in the process of reconsti-
tution should know about the different
phases through which they will pass.
Such knowledge will enable the family
physician to more readily perceive and
more fully understand the different
stressors that may impel some of the
patients who arrive in his or her con-
sulting room.

References
1. Living Webster Encyclopedic Diction-
ary of English Language. Chicago, The
English Language Institute of America,
1971, p 957.
2. Statistics Canada: Divorce and Mar-
riage Rate for 1979. Ottawa, Government
of Canada, 1980.

1806 CAN. FAM. PHYSICIAN Vol. 27: NOVEMBER 1981



3. Maddox B: The HalfParent. New York,
Evans, 1975.
4. National Council of Welfare: One in a
World of Two's. Ottawa, Government of
Canada, 1976.
5. Roy L: Les remarriages, de plus en plus
nombreux au Quebec. Cahier quebecois de
demographie 1979 Avr; 8:30-40.
6. Carson S: Don't expect to be instant
pals with stepchild. Montreal Gazette, Dec
20 1980, p 69.
7. Visher EB, Visher JS: Step-Families: A
Guide to Working with Stepparents and
Stepchildren. New York, Brunner Maza!,
1979.
8. Bowerman CE, Irish DP: Some rela-
tionships of stepchildren to their parents.
Marriage Fam Living 1962 May; 24:113-
131.
9. Bernard J: Remarried: A Study of Mar-
riage. New York, Russell and Russell,
1971.
10. Langner T, Michael ST: Life Stresses
and Mental Health. New York, Free Press,
1963.
11. Wilson KL, Zurcher LA, McAdams
DC, et al: Stepfathers and stepchildren: An
exploratory analysisfrom two national sur-
veys. J Marriage Fam 1975; 37:526-536.
12. Duberman L: Step-kin relationships. J
Marriage Fam 1973; 35:283-292.
13. Messinger L: Remarriage between di-
vorced people with children from previous
marriages: A proposal for preparation for
remarriage. J Marriage Fam Counselling
1976; 2:193-200.
14. Gallin R: Life difficulties, coping and
the use of medical services. Cult Med Psy-
chiatry 1980; 4:249-269.
15. Mechanic D: Response factors in ill-
ness: The study of illness behavior, in Jaco
EG (ed): Patients, Physician and Illness.
New York, Free Press, 1972, pp 118-130.
16. Minuchin S: Families and Family
Therapy. Massachusetts, Harvard Univer-
sity Press, 1975.
17. Lewis J, Beavers WR, Gosset JT, et
al: No Single Thread: Psychological
Health in Family Systems. New York,
Brunner Mazel, 1976.
18. Hetherington EM, Cox M, Cox R: Di-
vorced fathers. Fam Coordinator 1976
Oct; pp 417-428.
19. Hetherington EM, Cox M, Cox R: The
aftermath of divorce, in Stevens JH Jr,
Matthews M (eds): Mother-Child, Father-
Child Relations. Washington, DC.,
NAEYC, 1978.
20. Hetherington EM: Family interaction
and the social, emotional and cognitive de-
velopment of children after divorce, in
Brazelton TB, Vaughan VC (eds): The
Family: Setting Priorities. New York,
Science and Medicine Publishing Co.,
1979, pp 71-87.
21. Wallerstein JS, Kelly JB: The effect of
parental divorce: Experience of preschool
children. J Am Acad Child Psychiatry
1974; 14:600-616.
22. Wallerstein JS, Kelly JB: The effect of
parental divorce: Experience of the child in
early latency. Am J Orthopsychiatry 1976;
46:20-37.
23. Wallerstein JS, KYelly JB: The effect of
parental divorce: The adolescent experi-
ence, in Koupernik C, Anthony J (eds):
Child in the Family. New York, John
Wiley, 1974, vol 3, pp 479-505.

M;ogadons
Rx Summary

Indications
Useful for the short-term management of insomnia and also for the manage-
ment of myoclonic seizures.

ContraIndications
Patients with myasthenia gravis or known hypersensitivity to the drug.
Safety and effectiveness as a hypnotic in children not established.

Wamings
Use in elderly: elderly, debilitated and those with organic brain disorders
more prone to CNS depression or paradoxical reactions. Use with great
caution in these patients; initiate treatment with lowest possible dose to
decrease possible excitement, agitation, excessive sedation or ataxia.
Potentiation of drug effects: caution patients about possible additive effects
if combined with alcohol or other CNS depressants.
Physical and psychological dependence: known to occur in patients taking
benzodiazepines so caution should be exercised with patients with a known
history of drug misuse or who may increase the dose on their own initiative.
To avoid possible symptoms of withdrawal, the drug should not be abruptly
discontinued after prolonged use.
Use in pregnancy: safety in pregnancy has not been established; not rec-
ommended for use during pregnancy or while nursing infants; because of
risk of congenital malformations associated with minor tranquilizer use
during first trimester, if prescribed for women of child-bearing potential,
patients should be warned to consult their physician regarding discontin-
uation if intending to become or suspect they are pregnant.
Anterograde amnesia: known to occur after administration of benzodiaze-
pines.

Precautions
Caution against engaging in activities requiring complete mental alertness
or physical co-ordination after ingesting 'Mogadon'. Use with caution in
patients with depression, particularly when suicidal tendencies may be
present. Usual precautions in impaired renal and/or hepatic functions.

Adverse reactions
Most common are fatigue, dizziness, lightheadedness, drowsiness, leth-
argy, mental confusion, staggering, ataxia and falling. Also reported have
been, depressed dreaming, nightmares, paradoxical reactions, hangover,
disorientation, hypotension and cutaneous reactions. In rare instances,
adverse effects related to gastrointestinal and cardiovascular systems
have been noted. Excessive sedation, particularly in elderly, can be
avoided by reduction in dose (see also Warnings).

Symptoms and treatment of overdosage
Symptoms: cardinal signs are those of CNS depression with cardiopulmon-
ary signs following large doses. Jitteriness and overstimulation may appear
when drug effects wear off.
Treatment: immediate lavage may be beneficial soon after ingestion. Moni-
tor pulse and respiration and maintain with general supportive measures.
Dialysis of little value. Suspect presence of other CNS depressants if respi-
ratory depression and/or coma are present.

Dosage and administration
Individualize for maximum beneficial effects.
Insomnia: adults - usual dose is 5 or 10 mg before retiring. In elderly or debi-
litated initiate with 2.5 mg until response is determined. More than 5 mg
usually not recommended in the elderly.
Myoclonic seizures: children - usual dose for children (up to 30 kg body
weight) is between 0.3 and 1.0 mg/kg/day in three divided doses. In order
to determine tolerance and response initiate treatment with dosage lower
than usual recommended. Higher dosage may be gradually attempted if
additional control required. Higher doses may cause excessive drowsiness.
When possible, give three equal doses but when not feasible, larger dose
should be given before retiring. Tolerance develops in some patients. If
'Mogadon' added to existing anticonvulsant regimen, may result in increase
in CNS depressant effects.

Supply
White, cylindrical biplane scored tablet imprinted MOGADON on one side
and ROCHE above score and C below on other side: 5
each containing 5 mg nitrazepam.
White, cylindrical biplane scored tablet imprinted MOGADON on one side
and ROCHE above score and C below on other side: 10
each containing 10 mg nitrazepam.

Product monograph available on request.

®Reg.Trade Mark

References:
1. Priest, R.G. et al, ed. Sleep Research: Proceedings of the Northern
European Symposium on Sleep Research, Basle, Sept. 26-27, 1978.
MTP Press, Lancaster, England.

2. Kales, A. et al, Rebound Insomnia: A New Clinical Syndrome, Science,
201:1039-1040, 1978.

Can. 1068
/ ; Hoffmann-La Roche Limited I^B
\, ,4 Vaudreuil, Quebec J7V6B3 L2CPJCAN. FAM. PHYSICIAN Vol. 27: NOVEMBER 1981


